

TEST REPORT

APPLICANT	:	Biohouse (Shanghai) Co.,Ltd
ADDRESS	:	16H, Building No.2, #515 Yishan Rd., Shanghai, 200235
SAMPLE DESCRPTION	:	Solid wood floor coated with biohouse natural oil.
SAMPLE RECEIVED DATE	:	10-Apr-2012
TURN AROUND TIME	:	10-Apr-2012 To 09-May-2012
TEST RESULT	:	For further details, please refer to the following page(s)

Eurofins (Shanghai) contact information Customer service: <u>AstridShen@eurofins.com</u> / 021-61819170 / 13661725727 Sales specialist: <u>RoyFeng@eurofins.com</u> / 021-61819107 / 13665199521

Signed for and on behalf of Eurofins Product Testing Service (Shanghai) Co., Ltd

Mi

Terric Ji Lab Manager



Report No. : EFSH12040436-ST-01 Date : 09-May-2012 Page : 2 of 3

SAMPLE PHOTO(S)



EFSH12040436-ST-01

TO BE CONTINUED



TEST RESULT

Test method:

Refer to DD CEN/TS 15676:2007 Wood flooring-Slip resistance-Pendulum test

Specimens: 285mm×90mm×20mm, 6pcs, see the photo

Test result:

Test direction: parallel to the stripe of surface

Specimens identification No.	1	2	3	4	5	6			
Mean pendulum test value (Dry condition)	80	82	79	79	79	83			
Slip resistance value (SRV "dry")	80								
Mean pendulum test value (Wet condition)	52	48	46	41	49	46			
Slip resistance value (SRV "wet")	47								

Note: 1. The samples were cut from the product with the size 900mm×90mm×20mm by Eurofins engineer.

2. The test was performed by Eurofins internal laboratory.

*** END OF THE REPORT ***